' YKPAUHA é O A O ANYEBCKUA METAJUTYPTUYECKUIA KOMBUHAT"

, UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
94202 r.Anyesck, yn. imuara, 4 94202, Ukraine , Alchevsk , Schmidt str. 4,

- Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14 AFses
thakc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47 ks
3ABOLCKOW CEPTUDUKAT KAYECTBA Ne Aara Nuer w3 nucros

460 18.04.04
MILL'S QUALITY CERTIFICATE Ne 69460 Date Sheet 1 of 1 sheets
CBUAETENbCTBO O NPUEMOYHDBIX UCNLITAHUAX
Inspection certificate EN 10204/3.1.B
KoHTpakT Ne 2000-207/1ncr- 3asoackon 3aka3 Ne 4135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —_—
3akasuuk: Kopnopauus 'MhayctpuanbHbii Cotos [lonbacca ' (UCO)
ansa coupme! "[dycepko CA"

Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA"

BaroH Ne 68312388 LOT 1

RW-car Ne =
HaumeHoBaHue ToBapa: ropsyeKaTaHblit CTanbHOW NUCT ¢ Cranpapr:

06pe3HbIMN KpOMKaMu Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
= edges ASTM A6/A6M
apka cranu OCKOC 50% ASTM A6/A6M

Grade of steel ASTM A36 nriockoeTHoCTb ST

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%

CocrofHue nocTasku: ropaueKaTaHblii
Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepbi, MM Konunuecteo TeopeTuyeckuii
nosuy. | nnasok napTui Dimensions, mm TOBapa, BEC,TH
TonwuHa LWwnpuHa Onuna  wr/mect Theoretical
Item | CastNe | TestNe Thickness |. Width Length Quantity/pcs weight,tn
1 02677 299 15.88 1829 6096 16 22.240
2347 331 15.88 1829 6096 9 12.510
1 2347 332 15.88 1829 6096 22 30.580
P
Total quantity (pcs): 47 Total theoretical weight (tn) : 65.330
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Buinnaseka : MapTeHOBCKWA cnoco6 NpousBOACTEA. 3aBoackon cepTucukar kavecrsa Ne 69460

Steelmaking process : open hearth furnaces. Mill's quality certificate Ne
Homep Xumuyeckuin coctas, % Chemical composition, %
nnasku C | Mn | Si S| P Cr | Ni | Cu Al N T VvV [Mo]| Ti|As] Nb | B
Cast Ne X 100 X 1000 X 100 X 1000 :
02677 17 91 24 29 10 5 3 3 5 8 <8 <20] § 5 <g | 25
2347 19 90 25 26 10 9 4 5 5 8 <8 <20| 5 7 <8 | 2.7
PE3YJIbTATbl UCTIbITAHUA TEST RESULTS
Wcnbitanne Ha pacTaxeHue U yaaphsii n3rmb Tensile and impact test
Paamepb! 1=(j) SHeprus yaapa KU
obpasua Otbop obpasua Tem- | Npe- | MNpe- | OTtHoc.] Cyxe- Impact energy
nepa- | aen aen Hue |2=(j/sm?) YAapHas BsakocTe KCU Uarub
Ne D.m. of Specimen Typa yanu- Impact strength
napTum specimen Teky- | npou- | Henne 3=(%) Bonoknuctaa cocTasnsiowan
ener- | wectn | HocTw Fibrous appearance
Tonww- | wupu- | Mecro,| Han- | Mono- | TaHun 4= LZ?gﬁ::s“
Ha Ha paBsne | xenue Yield | Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth of
mm . . ture Reh Rm, |Lo=200| area 2
%) : c° Mpa | Mpa % % 3HaueHus Values
1 2 3 n
299 | 15.88| 40 T +20 | 299 | 468 | 22.0
15.88 | 40 T +20 | 298 | 469 | 29.0
331 15.88| 40 T +20 | 304 | 430 | 235
15.88| 40 T +20 | 303 | 430 | 24.0
332 15.88| 40 T +20 | 310 | 445 | 245
T +20 | 309 | 443 | 25.0

15.88| 40

cAenaHo B YkpauHe, Mapka ctanu, pasmeps:, Ne nnasku, Ne naptum, MEXICO, 0271, To8. 3Hak komburara.
Mapkuposka:

.. Marking: made in Ukraine, grade of steel, dimensions, cast Ne test Ne, MEXICOQ, 0271, mark of the wo
KnieiimoBka: Ne nnasku, Mapka cTanu, Y08, 3Hak komBunara, 0271 T( kneimo
Hard stamp: e :
LiseTHan Mapkuposka:
Color marking:

Expert's stamp
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